
JET 100 SERIES Elliptical
ASSEMBLY GUIDEreebokfitness.com



JET 100
BIKE ASSEMBLY GUIDE

        REEBOKFITNESS.COM



JET 100
BIKE ASSEMBLY GUIDE

        REEBOKFITNESS.COM

1 5

6 7

2	 3	



JET 100
BIKE ASSEMBLY GUIDE

        REEBOKFITNESS.COM

E
xp

lo
d

ed
 v

ie
w

8	



JET 100
BIKE ASSEMBLY GUIDE

        REEBOKFITNESS.COM

Parts list
NO Description Q’ty NO Description Q’ty
1 END CAP 2 48 6203 BEARING 2
2 HAND PULSE 2 49 MAGNETIC SET 1
3 LEFT UPPER HANDLEBAR 1 50 LEVERAGED MOTOR 1
4 HAND PULSE WIRE 2 51 STEEL BUSH 1
5 CONSOLE 1 52 SENSOR BOX 1
6 HAND PULSE WIRE OF COMPUTER 2 53 φ260PULLEY 1
7 UPPER MOTOR CABLE 1 54 BELT 1
8 FRONT HANDLEBAR 1 55 AXIS FOR PULLEY 1
9 M5 SCREW FOR COMPUTER 4 56 M8 HEX SCREW 3
10 CABLE BUCKLE 1 57 SELF-LOCK NUT 2
11 M8*20mm SCREW 4 58 9mm BUSH 2
12 Ф19 FLAT WASHER 2 59 6900Z  BEARING 2
13 M8 GLUE SCREW 6 60 IDLE WHEEL 1
14 Ф38 FLAT WASHER 2 61 3mm BUSH 1
15 PLASTIC BUSH FOR AXIS 6 62 IDLE BOLT 1
16 LEFT BELOW MOVABLE HANDLEBAR 1 63 MAIN FRAME 1
17 PLASTIC BUSH 8 64 SELF-LOCK NUT FOR FLYWHEEL 2
18 WAVE WASHER 2 65 NUT 3
19 AXIS 1 66 6mm BUSH 1
20 UPRIGHT POST 1 67 AXIS FOR FLYWHEEL 1
21 MIDDLE COVER 1 68 6000 BEARING 1
22 ARC WASHER 16 69 φ260*30W*6KG 1
23 M8 SCREW 4 70 6900 BEARING 1
24 BELOW MOTOR CABLE 1 71 FRONT STABILIZER 2
25 SPACER SCREW 2 72 ST3 SCREW 2
26 LEFT PEDAL TUBE 1 73 FRONT FOOT TUBE 1
27 M6 NYLON NUT 4 74 SPRING WASHERφ8.5*φ12*1.6T 18
28 Ф13 FLAT WASHER 4 75 END COVER FOR FOOTPLATE 2
29 M6 BOLT 4 76 SELF-LOCK NUT W/GLUE 2
30 LEFT PEDAL 1 77 CARRIAGE NUT 4
31 Ф25 FLAT WASHER 2 78 SCREW 4
32 M8 BOLT 2 79 ADJUSTABLE JOINT 2
33 FLAT WASHER 4 80 WASHER 1
34 WAVE WASHER 3 81 21mm SLEEVE 1
35 TURNPLATE DECORATION COVER 2 82 WRENCH 1
36 LEFT TURNPLATE 1 83 HEXAGON WRENCH 5mm 1
37 CROSS BRACKET 2 84 HEXAGON WRENCH 6mm 2
38 Ф16 FALT WASHER 8 85 WATER BOTTLE HOLDER 1
39 ST4 SCREW 8 86 SCREW M5*10 2
40 LEFT CHAIN COVER 1 87 SCREW 6
41 RIGHT CHAIN COVER 1 88 RIGHT UPPER HANDLEBAR 1
42 ST4 SCREW 6 89 RIGHT BELOW MOVABLE HANDLEBAR 1
43 REAR STABILIZER 2 90 RIGHT PEDAL TUBE 1
44 ST4 SCREW 2 91 RIGHT PEDAL 1
45 REAR FOOT TUBE 1 92 RIGHT TURNPLATE 1
46 M8 BOLT 4
47 C-SHAPE BUCKLE 1










































































































































	assembly manual jet 100 elliptical
	jet 100 cross trainer user manual-2018-12-11-20181211055220
	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33
	页 34
	页 35
	页 36
	页 37
	页 38
	页 39
	页 40
	页 41
	页 42
	页 43
	页 44
	页 45
	页 46
	页 47
	页 48
	页 49
	页 50
	页 51
	页 52
	页 53
	页 54
	页 55
	页 56
	页 57
	页 58
	页 59
	页 60
	页 61
	页 62
	页 63
	页 64
	页 65
	页 66
	页 67
	页 68




